
Owner's Manual

CRRFTSMRH°

ROTA YLAWN
160cc Honda Engine

Power-Propelled
22" Multi-Cut

MOWER

Model No.

917.376544

• EspaSol, p. 20

CAUTION:
Read and follow all

Safety Rules and Instructions

before operating this equipment

Sears Brands Management Corp., Hoffman Estates, IL 60179
Visit our Craftsman website: www.sears.com/craftsman

U.S.A.



CRAFTSMAN ROTARY LAWN MOWER - - MODEL NUMBER 917,376544

co
co

19

59

85

25 .........."_

54 6,5

24

12

9

84

!7

11
/

\52\

21

55

43

.... 32
41

28

41

22

63

31

68

3O

27

5O

25

47



CRAFTSMAN ROTARY LAWN MOWER - - MODEL NUMBER 917.376544

KEY
NO.

1
2

3
4
5
6
7
8
9
11
12

Co
_17

18
19
20
21
22
24
25
26
27
28
30
31
32

PART KEY PART KEY PART
NO. DESCRiPTiON NO. NO. DESCRiPTiON NO. NO.

183471X479 Upper Handle 33 420019 Mulcher Door 56 17411312
438391 Cable, Engine Zone Control / 34 419946X615 Bracket, Grassbag

Rear Door Prop 35 431131 Kit, Wheel Adjuster, Rear, RH 57 155377
429930X004 Bracket, Upstop (Includes Knob & Pushnut) 58 421241X479
145006 Guide, Cable 36 175735 Hinge Bracket Assembly 59 191574
66426 Wire Tie 38 419942X428 Discharge Deflector 62 431913X004
182398 Handle Knob, Star 39 442470X479 Handle Bracket, LH 63 178848
750634 Screw #10-24 x 1/2 40 438526X479 Handle Bracket, RH 64 - - -
426432X428 Control Bar 41 150406 Bolt, Engine

430653 Rear Door Assembly 42 193000 Spring, Torsion
425575 Hairpin, Door/Handle Pivot 43 191730 Nut, Hex, Nylock 65 197480
189713X428 Handle Knob, Standard 44 431558 Kit, Lawn Mower Housing 68 431134
427120X428 Rear Baffle 45 175650 Rod, Hinge

132004 Keps Locknut 1/4-20 46 421782 Blade Adapter / Pulley 83 750097
194788 Rope Guide 47 421825 Blade, 22" 84 428124
429157 Rear Skirt 48 851074 Washer, Hardened 85 429801X004

419949 Spring, Rear Door, LH, Black 49 850263 Washer, Helical
141841 Screw, Panhead, Torx #20 50 851084 Screw, Machine, Hex Head 96

419948 Spring, Rear Door, RH, Grey 3/8-24 x 1-3/8 Grade 8 - -
409149 Nut, Hex, Flanged 51 430599 Front Baffle
419945 Screw, Rear Door/Handle Pivot 52 404763 Decal, Danger
431880X460 Wheel & Tire Assembly, Rear 53 17000510 Screw, Semi-Gimlett Point
72250505 Bolt, Carriage 5/16-18 x 5/8 1/4-20 x 1/2
413808 Nut, Push 54 88348 Washer, Flat
419407X615 Selector Knob 55 191730 Nut, Hex

419944X007 Latch, Mulcher Door

DESCRiPTiON

Screw, Hex Washer Head
#13 x 3/4

Nut, Hex
Lower Handle
Handle Bolt
Belt Retainer
Screw #10-16 x 5/8

Engine, Honda, Model
Number GCV160-LAS3A

(See Breakdown)
O-Ring
Kit, Wheel Adjust, Rear, LH
(Includes Knob & Pushnut)
Screw
Fastener, Push
Mounting Bracket,
Rear Skirt

197991 Clip, Cable
438096 Owner's Manual,

English/Spanish

Available accessories not included with mower:
-- 71 33623 Gas Can

(2.5 Gallon Container)
- - 71 33500 Fuel Stabilizer
-- 71 33000 SAE 30W Oil

(18 Ounce Bottle)

NOTE: All component dimensions given in U.S. inches. 1 inch = 25.4 mm.
_MPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts. Failure to do so could be hazardous, damage your lawn mower and void your warranty.



o

/

CRAFTSMAN ROTARY LAWN MOWER - - MODEL NUMBER 917,376544

_" _ 27

54

11

57

28

33 17
/

N

13
12

29

11

16



CRAFTSMAN ROTARY LAWN MOWER - - MODEL NUMBER 917.376544

KEY PART KEY PART
NO. NO. DESCRiPTiON NO. NO. DESCRiPTiON

1 430991 Drive Control Assembly 28 421094
(Includes Cable) 29 409148

9 431649 Cable, Drive 32 194018
10 429544X479 Mounting Bracket, 33 426609

Drive Control 35 431124

11 194231X460 Wheel & Tire Assembly
12 12000058 E- Ring 36 424657
13 403849 Pinion 38 191730
14 189403 Dust Cover 40 406558

15 404845 Pawl, Drive 41 431121
16 67725 Washer, Flat 3/8
17 413808 Nut, Push 54 422507
18 419345X615 Selector Knob 57 419951
20 181698 Screw 80 421114

25 430458X004 Belt Guide Bracket
26 163409 Screw, Hi-Lo Thread 81 419735

#12 x 5/8 82 415585

27 175262 Screw, Pan Head 83 415586
#10-24 x 2-3/4

Drive Cover

Locknut, Hex
Drive Pulley
V-Belt
Kit, Wheel Adjuster, Front, LH
(Includes Knob and Pushnut)
Gearcase Assembly, Complete
Locknut, Hex 1/4-20
Spring
Kit, Wheel Adjuster, Front, RH
(Includes Knob and Pushnut)
Grassbag
Frame, Grassbag
Kit, Water Washout Assembly
(Includes Key Numbers 81 thru 83)
Fitting, Water Washout
Washer, Lock, Internal Tooth
Locknut, Hex, with O-Ring

NOTE: All component dimensions given in U.S. inches. 1 inch = 25.4 mm.
_MPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts. Failure to do so could be hazardous, damage your lawn mower and void your warranty.



HONDA 4-CYCLE ENGINE MODEL NUMBER GCV160-LAS3A

CYLINDER BARREL I /

F

CARBURETOR !

CRANKSHAFT

®
3;8-24UNF 2B TAP

_ 1357_
_86,7

0525

42



HONDA 4=CYCLE ENGINE MODEL NUMBER GCV160=LAS3A

CYLINDER BARREL
KEY PART
NO. NO.
1 12000-ZOL-406

12000-ZOL-840
3 12310-ZOJ-000

12311 -ZLS-D00
12311 -ZL8-000

4 12355-ZL8-000

5 90013-883-000

6 90014-952-000

7 91201-ZL8-003
8 98079-55846

10 12209-ZM0-003
11 14711-ZL8-000

14711 -ZOJ-000
14711 -ZOJ-800

12 14721 -ZL8-000
13 14751 -ZLS-000
14 14771 -ZOJ-000

DESCRIPTION

Cylinder Assembly
Cylinder Assembly
Cover, Cylinder Head
Cover, Head
Cover, Head
Cover, Breather

(Breather Valve Assembly)
Bolt, Flange (#6 x 12)
(CT200)
Bolt, Flange (#6 x 14)
(CT200)
Oil Seal (25.4 x 62 x 6)
Spark Plug (BPR5ES)
(NGK)
Seal, Valve Stem
Valve, Intake

(Technostar)
Valve, Intake (Rocknel)
Valve, Intake
Valve, Exhaust

Spring, Valve
Retainer, Valve Spring

CARBURETOR
KEY PART
NO. NO.
1 16010-883-015
2 16013-ZL1-003
3 16015-ZOL-881
5 16028-ZE0-005

16028-ZK7-$91
7 16100-ZOL-852

8 16155-ZM0-013
9 16166-ZM0-003

10 16211 -ZLS-000
11 16212-ZL8-000
13 16228-ZL8-000
15 93500-05006-0H
16 99101-124-0600

99101-124-0620
99101-124-0650

26 16951-ZOL-000

DESCRIPTION
Gasket Set
Float Set

Chamber Set, Float
Screw Set
Screw Set

Carburetor Assembly
(BB62Z B)
Valve, Float
Nozzle, Main
Insulator, Carburetor
Gasket, Insulator
Gasket, Carburetor

Screw, Pan (#5 x 6)
Jet, Main (#60)
Jet, Main (#62)
Jet, Main (#65)
Guide, Air

CONTROL
KEY PART
NO. NO. DESCRIPTION

1 16551-ZM0-010 Arm, Governor
2 16555-ZOL-801 Rod, Governor
3 16561-ZOL-000 Spring, Governor
4 16562-ZM0-000 Spring, Throttle Return

10 90015-ZE5-010 Bolt, Governor Arm
13 94050-06000 Nut, Flange (6 mm)
15 93892-04012-00 Screw, Washer Head

(#4 x 12)
16 94103-04000 Washer, Plain (4 mm)

CRANKSHAFT
KEY PART
NO. NO. DESCRIPTION
3 13310-ZM0-610 Crankshaft

5 90402-ZL8-000 Washer, Thrust

RECOIL STARTER
KEY PART
NO. NO. DESCRIPTION

1 28400-Z0L-V20ZA Starter Assembly,
Recoil, "NHI" (Long Rope)
(Black)

8 28461-ZL8-003 Grip, Recoil Starter
9 28462-Z0L-V20 Rope, Recoil Starter,

"Long Type" (Black)
11 90201-ZM0-000 Nut, Flange (6 mm)

43



HONDA 4=CYCLE ENGINE MODEL NUMBER GCV160=LAS3A

/

9 _ 15

21

14 27 48

33

49

8

45

12 47

AiR CLEANER !

7

i MUFFLER

44



HONDA 4=CYCLE ENGINE MODEL NUMBER GCV160=LAS3A

FAN COVER
KEY PART
NO. NO.
6 16950-ZOY-003
7 16952-ZA8-800
8 16961-ZOL-900
9 17511-ZOL-030

10 17514-ZOL-000
11 17516-ZOL-000
12 17532-ZOL-000
13 17533-ZOL-000
14 17534-ZOL-000
15 17620-ZOJ-800
16 17636-ZOL-000
21 19610-ZOL-861

19610-ZOL-861

19610-ZOL-861

19610-ZOL-861

22 19619-ZL8-300
24 90013-883-000

25 90015-883-000

27 90043-ZL8-000
28 90043-ZL8-000
33 93913-25220

35 91424-Z8B-821
36 91427-Z8B-821
40 95002-40800-08
42 95002-41200-08

MUFFLER
KEY PART
NO. NO.
1 18310-ZM0-000
2 18321-ZOL-J00

18321-ZOL-J01

3 90004-ZL8-000

4 90013-883-000

5 18381-ZL8-305
9 18350-ZL8-000

10 18356-ZL8-000
11 90055-ZE1-000
12 06180-ZOJ-000

DESCRIPTION

Petcock Assembly
Filter, Fuel
Stay, Fuel Petcock
Tank, Fuel
Seal, Fuel Filler Neck

Clip, Tank Mounting
Rubber A, Tank Mounting
Rubber B, Tank Mounting
Nut, Tank Mounting
Cap Assembly, Fuel Tank
Gauge, Fuel Level

ZC Cover Assembly, Fan
"T89" (Craftsman Red)

ZA Cover Assembly, Fan
"T89" CNH1 ") (Black)

ZD Cover Assembly, Fan
"T93" (Husqvarna Grey)

ZE Cover Assembly, Fan
"T98" (M.T.D. Red)
Collar, Fan Cover
Bolt, Flanged (#6 x 12)
(CT200)
Bolt, Flanged (#6 x 28)
(CT200)
Bolt, Stud (H=42.5mm)
Bolt, Stud (H=42.5mm)
Screw, Tapping (PO)
(#5 x 12)
Tube, Fuel Tank
Tube, Fuel (7.3 x 160)
Clip, Tube (D8)
Clip, Tube (D12)

DESCRIPTION
Muffler

Protector, Muffler
(S/N 1243452 and below)
Protector, Muffler
(S/N 1243453 and above)
Bolt, Flange #6 x 79
(CT200)
Bolt, Flange #6 x 12
(CT200)
Gasket, Muffler

Attester, Spark
Plate, Attester Number
Screw, Tapping #4 x 6
Kit, Spark Arrester

FLYWHEEL
KEY PART
NO. NO.
1 13331-357-000

3 30500-ZL8-014
4 31105-ZM0-000
5 32195-ZM0-800
6 35120-ZM0-003

8 75113-ZM0-000
10 90014-952-000

11 90018-ZE1-000

12 90018-ZE1-000

13 90201-ZOT-800
14 51125-ZOL-003

90681-959-003

15 93892-04012-00

16 94103-04000
21 75110-ZOY-000
25 91601-ZOL-300

AiR CLEANER
KEY PART
NO. NO.
1 15721-ZM0-000
2 17211-ZL8-023
3 17220-ZM0-010

17220-ZM0-020

17220-ZM0-030

5 17228-ZM0-000
6 17231-ZOL-030

17231-ZOL-040

17231-ZOL-050
7 90003-ZM0-010

DESCRIPTION

Key, Special, Woodruff
(25 x 18)
Coil Assembly, Ignition
Flywheel Assembly
Wire, Stop Switch
Switch Assembly,
Engine Stop (NC)
Spring, Brake Lever
Bolt, Flange (#6 x 14)
(CT200)
Bolt, Flange (#6 x 23)
(CT200)
Bolt, Flange (#6 x 23)
(CT200)
Nut, Special (14 mm)
Holder, Wire (Fastex)
Clip A, Cable (3.8mm)
(Black) (NIFCO)
Screw, Washer Head
(#4 x 12)
Washer, Plain (4 mm)
Brake Sub Assembly
Grommet, Brake Plate

DESCRIPTION

Tube, Breather
Element, Air Cleaner

Case Assy., Air Cleaner
(S/N 1167575 and below)
Case Assy., Air Cleaner
(S/N 1167576-1239013)
Case Assy., Air Cleaner
(S/N 1239014 and above)
Gasket, Air Cleaner
Cover, Air Cleaner

(S/N 1167575 and below)
Cover, Air Cleaner
(S/N 1167575 and below)
Cover, Air Cleaner
Bolt, Flange (#6 x 85)
(CT200)

45



HONDA 4-CYCLE ENGINE MODEL NUMBER GCV160-LAS3A

13 ---_

, }

I 't
i t

I t

t

/ @

15 CAMSHAFT PULLEY

;--_ ' _"_ _'_'// /-_) ' l LABELS

CONNECTING ROD s _J/__, I _[._J _;L_XZT
= /. ' 32

--- "---.JE__ CHOKE BASE

46



HONDA 4=CYCLE ENGINE MODEL NUMBER GCV160=LAS3A

CAMSHAFT PULLEY
KEY PART
NO. NO.
1 14320-ZL8-010
2 14324-ZL8-000
3 14400-Z0J-014

6 14461-ZL8-000
11 90112-333-000
12 90206-001-000
13 91301 -ZM0-V31
15 14431 -Z0J-000
16 14441 -Z0J-000

DESCRIPTION

Pulley, Camshaft
Shaft, Cam Pulley
Belt, Timing
(84HU7 G-200)
Shaft, Rocker Arm
Screw, Tappet Adjusting
Nut, Tappet Adjusting
O-Ring (6.8 x 1.9) (ARAI)
Rocker Arm, Intake Valve
Rocker Arm,
Exhaust Valve

OiL PAN
KEY PART
NO. NO.
1 11300-ZM0-811
2 15650-ZM0-801

4 15625-ZE6-000
5 15631-ZM0-000
6 15639-ZM0-000
8 16508-ZM0-010
9 16510-ZM0-010

10 16511 -ZL8-000
11 16512-ZM0-000
12 16513-ZE1-000
13 16531-ZE1-000
14 16541 -ZM0-000
15 90014-952-000

16 90121-952-000

17 90451-ZE1-000
18 90602-ZE1-000
19 91202-ZL8-003
20 91356-MA6-005
21 94101-068000
22 94251-08000
23 94301-08200

DESCRIPTION

Pan Assembly, Oil
Gauge Assembly,
Oil Level

Gasket, Oil Filler Cap
Extension, Oil Filler
Lock Washer, Extension
Shaft, Governor Holder

Governor Assembly
Weight, Governor
Holder, Governor Weight
Pin, Governor Weight
Slider, Governor
Shaft, Governor Arm
Bolt, Flange (#6 x 14)
(CT200)
Bolt, Flange (#6 x 25)
(CT200)
Washer, Thrust (6 mm)
Clip, Governor Holder
Oil Seal (28 x 41.25 x 6)
O-Ring (14.8 x 2.4) (NOK)
Washer, Plain (6 mm)
Pin, Lock (8 mm)
Pin, Dowel (#8 x 20)

PISTON I CONNECTING ROD
KEY PART
NO. NO.
1 13101-Z2A-010
2 13111-ZE0-000
3 13200-ZOJ-000
4 90001-ZE1-000
5 90551-ZE0-000
6 13010-ZOL-014

DESCRIPTION
Piston
Pin, Piston

Connecting Rod Assembly
Bolt, Connecting Rod
Clip, Piston Pin (13 mm)
Ring Set, Piston, Standard
(Teikoku)

LABELS
KEY PART
NO. NO. DESCRIPTION

9 87528-ZOL-V20 Mark, Choke Indication

20 87114-ZH7-821 Label, Warning
30 87101-Z8B-000 Mark, Emblem (GCV160)
31 87169-Z8E-000 Mark, Recoil Cover
32 87524-Z8B-000 Mark, Caution,

Fuel Petcock

CHOKE BASE
KEY PART
NO. NO.
2 16592-Z2D-800
5 16614-Z2D-800
8 16632-ZOL-801
9 90022-888-010

14 16610-Z2D-801
16610-Z2D-802

DESCRIPTION

Spring, Return
Spring, Choke Lever
Rod, Stop
Bolt, Flange (#6 x 20)
(CT200)

Lever Assembly, Choke
Lever Assembly, Choke

47


